Towards a climate-neutral wastewater treatment plant
in Leeuwarden

Business as usual ... ﬂA
+#2°€

Money |
Loss N:0
u co. iy

Low Energy

Efficiency /_1
High GHG - e _ -
Emissions L" J l ‘m =
Lower Water . S
Quality $
Sea Level Rise (# $ ... is aggravating
& Flooding 7 the water challenges

Water |
Scarcity Y

) Reducing
P Costs
Low-carbon

utilities ...

@ Y Efficiency
Recover
/ m = ¢
T J Reuse
% fegey —J Nutrients

... are contributing to Increasing
a low-carbon future Coverage

High Energy
Efficiency

Service
Performance

The Department of Governance and Technology for Sustainability Faculty
of Behavioural, Management and Social Sciences (BMS)

Academic year 2018/2019
Written by: Lydia Peraki
[...]
Zhang Y, Angelidaki I. Innovative self-powered submersible microbial electrolysis cell
(SMEC) for biohydrogen production from anaerobic reactors. Water Res 2012a;46: 2727—
36.

80


http://www.scirp.org/journal/cweee/
https://pubs.acs.org/doi/abs/10.1021/acs.est.7b06487
https://doi.org/10.1080/13504509.2011.570804
https://www.researchgate.net/publication/257192787_Recent_developments_in_forward_osmosis_Opportunities_and_challenges
https://www.researchgate.net/publication/257192787_Recent_developments_in_forward_osmosis_Opportunities_and_challenges

Zhu, X., Hatzell, M. C. & Logan, B. E. Microbial reverse-electrodialysis electrolysis and
chemical-production cell for H2 production and CO2 sequestration. Environ. Sci. Technol.
Lett. 1, 231-235 (2014).

Zhu, X. & Logan, B. E. Microbial electrolysis desalination and chemical-production cell for
CO2 sequestration. Bioresour. Technol. 159, 24-29 (2014).

81



Appendix 1

Workshop for Climate Neutrality (1/72019)
Introduction of the Topic

The thesis topic examines the climate neutrality of the wastewater treatment plant in
Leeuwarden by 2030, as it is presented in the Climate Agenda of the organization. This
workshop (be part of the thesis as one the research method) aims to make participants
rethink the whole wastewater treatment system considering the core issue of the
elimination of the greenhouse gas emissions to zero, by tackling the capturing of carbon
and its utilization. Further, it is expected to be proposed technologies which enhance
capturing the carbon and to analyze the advantages and disadvantages of each option.

Climate neutrality approach

The selection of the thesis topic is based on the fact that great progress has been made
to increase energy efficiency and recover renewable energy from the wastewater by using
technologies such as anaerobic digestion. However, these methods, which are
considered as adaptive measures, only can reduce fossil fuel consumption and its
associated carbon emissions, whereas few have looked at the additional possibility of
using wastewater treatment for active and direct CO2 capturing and utilization. Regarding
the quantity of wastewater generated each year and its positive correlation with population
and industrial activities, there is a significant potential for contribution from the wastewater
treatment to meet Paris agreement, national and organizational goals. Carbon Capturing
and Utilization (CCU), which is a mitigating approach, can occur within existing
wastewater infrastructure, without the need for additional land or transportation. Thus,
CCU may transform the carbon-emitting and energy-intensive WWTP into integrated
water resource recovery facilities which recover energy, nutrients, water and valuable
carbon products with economic, environmental and social benefits.

Comments regarding the analysis of current GHG emissions of WWTP in
Leeuwarden (based on the pie chart)

-Methane emissions are much higher than nitrous oxide.

-Nitrous oxide emissions are low due to the good operation of the WWTP.

-The estimation of N20O is based on the general number/ STOWA (population
equivalent/emission factor).

-The use of chemicals is considerable.

82



-It was made clear that what is considered until now as emissions are the direct and not
the indirect emissions, which makes more important the shift to a mitigating approach

(capturing the carbon in the very early stage of the treatment processes).

Chemical use
Polymer 50% actief
Iron dosing

COz
Electricity
Biogas in CHP
Biogas

Biogas torch

Biogas delivery to Fier and Wetsu

Total energy use
COz EF primary energy

Nz20

CHg

11.96 ton PE/fyr 770822 MI
45.6 ton FeS0y 155040 M)
143 ton FeClS( 1758500 MJ
3,075,000 kWh 11,070,000 MI 11,070 GI
1,061,154 m3fyr
1,824,580 kWh 6,568,488 MJ 6,568 GJ
155392 Nm3fyr
267186 kWh 961868 MJ 561.868 GJ
73,676 Nmz/fyr
17,638 Gl
0.645 kgCOz2/kWh
EF = 0.05% 0.3184 ton N20-Nfyr
kiN 39.6 mgN/l 0.5004 ton N2O/yr
Flow 16082265 m3fyr
GWP | 265/tonCO2/ton N20
N20-N 1.57 N20
EF= 113 kgCHez/day/100.000 PE
Flow 44061 m3/day
Population Eq. 182,484 PEin 2018
CHg emission 75 ton CHafyr
GWP ton CO2 egfton CHg.

43 tonCO2/yr
g tonCOz/fy C
g9 tonCOz/fyr

1,996 ton CO2fyr

553 ton COzfyr
E

524 ton COzfyr
(directly from mz)
ton CO2fyr

133 ton COzfyr

1,882 ton COzfyr

83



Transport of sludge to Heerenveen 55400 ton fyr

EF | 43]gCO2ftonkm with ship

Volume ship 1000 M3
trips 55.4

km to Heerenvee 32

total 1773 kmfyr
tonkm 1772800 tonkm

Dewatering of sludge at Heerenveen

Share sludge 14% Leeuwarden
Electricity 856540 kWh/yr
Polymer 50% acti 190 tonfyr 1700440 Mlfyr
FeCls 40% 1985 tonfyr 44592963 Mlfyr
TOTAL CO=
Transport of sludge to SNB
DM% 4.10%
dewatered sludge 20%
Dry matter 2271.4 ton DM/fyr
Sludge cake 11357 ton fyr
volume trucks 30 tonftruck
total trucks 379 trucksfyr
distance 240 km
total tonkm 2725680
EF CO2 | 82|gCO2ftonkm
EF Nox 0.44 gNOx/tonkm
short cycle COz emission
COD influent 441 mgfl
COD removal 5206
flow 16082265 mafyr

Total COD conve 7052 ton CODfyr
CO2z emission from COD conversion
COz EF from COD (short cycle!!)

CO2z short cycle from digestion Total bicgas proc 1,305,621 m3fyear

am3 biogas 65% Methane
35% COz2
0.6850 kg CO2/Nm3 (20 degrees Celsius)

Total CO2 from d.igestion 313 tones COzfyear
COz short cycle from CHP 553 tones CO2 [year
CO2 from pre treatment Total COD influent 7446 tons CODfyear

EF STOWA 1.2 kg COz/kg COD

COD capruring in screening 500

Total COz from pretreatmer 446.76 tons CO2 Jyear

1191 kgNOx/yr

73

77
95
252
425

224

1.2 kgCOz2/kg COD remove

8511

84



The aim of the workshop

The aim of the workshop is to assist in answering the research questions of this thesis,
which are:

Main question:

What is the potential of climate neutrality in the WWTP in Leeuwarden?

Sub-questions:

What are the current GHG emissions of the WWTP?

How much carbon is getting into the process and how much is getting out?

Which technologies and changes are required to capture the carbon in the early stage?

Due to the time limit, the analysis of the utilization of the carbon is excluded from this
thesis.

Thus, the focus of the workshop and the thesis is on how to capture the carbon and not
on how it will be used.

Open space method:

1st category
Before pipe solutions

e Reduce carbon input (Is that beneficial? Do we need this carbon in the effluent or
is better to reduce?)

e New Sanitation (Separation of water at the source): Example at Sneek -> heat
recovery from the effluent

e Direct Reuse (irrigation, compost?)-> What about the smell and regulations?
(Utilization)

85



2nd category
Use and reuse of CO2

Reuse CO:2 to greenhouses-> Spatial Planning (utilization)

Carbon provider (WWTP) -> Greenhouses, FrieslandCampina (diary and algae)
Maximize carbon absorption (Adaptive measure)

Direct cracking into usable carbon-> supercritical? (Sybren reports)

Avoid CH4 and N20O emissions: Stop production of methane (no digestion)

CO2 -> Biomethane (utilization)

86



3rd category
Physical separation
e Membranes

Reverse osmosis

Vacuum distillation for clean water

Water evaporation-> Energy-intensive, Deposits, EF N 20%??
VBT-> Pre settling tank

Core -> Energy-intensive, scaling, biofuel

87



e Bluetech (salt)-> Applied for coastal zone WWTP, where the salt comes from?,
energy +/-
DAF->gas diffusion, chemicals, Nijhuis/ STOWA
Microsieving
WILP

—
~ 1 i 7
NuSical
=
.

& Wiret v will do with yoosr )
ot e h oo ¢

g >V,,¢.”r> . Az
= regani e aite ’ \ %ﬁz.,.‘ o e ko e
Lol e teo 52

e et TP T T e
. Y

=,
2aapotat ion B iz o ¥ 1;461&.{1 ve

* : =4 »:4_‘1/‘5@["/-}

VBT e Seie 2

f.
B - co=cg Y 1nUaSTue
e - — O
CbeE - bl'e&s&.?[\'-l"?_.
8 S
3 sl one. CAUT
5 S =

ces AN fpmsre .
, D enaic ke
Nﬂkvis/%w\

L

"
- e

s A

el

4th category

End of process

Torwash?

Resource recovery (N,P,C)

Sludge -] to -1 Biochar-> CH4 (Utilization)
Supercritical gasification

MID MIX (CaO)

88



S i S
~ ~ | ”
LT
1 ot v (i | | . et ——
= J—tt: | {
| i
e S et S DL | | i |
a1 S
\L'
| ! i j I - =i
r ] =
2] I
=
A | & 1 | ar—
- AN IR
.H*h~
, | Ly —_—
‘i bt
J |

I

Y
| v

_—mi

It has to be noted that calculations regarding GHG have changed due to recalculation and
identification of more emissions associated with the plant.

Participants

Arjan van den Hoogen

Sybren Gerbens

Yede van der Kooij

Bonnie Bult

Carol

Luewton

Angel

Klaas Jan

Appendix 2
Carbon redirection

89



Physical
sorption options

mediated

Stage

Company

Removal
Efficiency

Characteristics

Filtration

DynaSand filter (DSF)

-Pre-Treatment

Axel
Johnson
Institute

TSS=50-90%
COD= less than
SS

-Smaller
production

-No backwashing
-Smaller footprint
-Lower
consumption
-Chemical saving
(reduction of
coagulant dosages)

sludge

energy

Fuzzy Filter

-Tertiary (can
be used for pre-
treatment)

Schreiber
Corporation

80% ( particles of
4micron)

-80% footprint reduction
-Pre-filtration for reverse
0SMmosis

-High flow rate

-High hydraulic loads
-Compressible media
(unigue in the market)
-Air scrubbing

Biofiltration (BBF)

-Primary
-Secondary
-Tertiary

-Wet  weather
flow
-Groundwater

BTK

TSS=61%
BOD=43%

-65-60%
reduction

-Zero chemicals
-Low
consumption

footprint

energy

Sals-ness Filter

-Primary
(compact
system)

Trojan
Technologie
S

TSS=50%
BOD=20%

-No chemicals

-The only system that can
replace conventional
primary treatment

-Fully Automated and
integrated process
-Primary  slidge with
higher energy value

ClearCove Harvester

-Enhanced
Primary
Treatment

ClearCove
Systems

BOD=65-85%

-100% grit removal
-100% gross
removal

-primary sludge with 3x
biogas production value
-50-65%  or  energy
consumption
reduction(conventional)
-Enhances = membrane
solutions

solid

Biofor

-Secondary

SUEZ

-Aerated and
aerated

non-

90




Aquazur V -Tertiary SUEZ
Filtrazur -Tertiary SUEZ
Ultra blue -Tertiary SUEZ
Physical mediated | Stage Market Removal Characteristics
sorption Efficiency
Dissolved Air
Flotation
Captivator -Primary Evoqua SS=99% -40% more biogas
Water COD=75-85% -Reduction of aeration’s
Technologie energy consumption 20%
sLLC -Enhances energy
neutrality
-Reduced footprint
Membrane
Membrane Bioreactor | -Secondary Ovivo, Suez, | COD=97% -Still on the research
Huber, Alfa | P=75% stage for the pre-
Laval N=90% treatment application
-Energy efficient
-Smaller footprint (1/10)
-Reliability
Chemical mediated
sorption
DensaDeg -Enhanced Infilco TSS=81-88% -Compact system
Clarifier/Thickener Primary Degremont, | BOD=54-64% -uses external sludge
treatment SUEZ COD=68-78% recirculation
-Tertiary -Lamellar settling with an
integrated thickener
-No need for thickener
-Flexible
-Smaller footprint
Actiflo (clarifier) -Primary Veolia TSS=85% -4-8 times smaller
BOD=77-80% footprint than lamella or
COD=75& dissolved air and 50
times smaller than
conventional clarifiers
-Compact system and
ultra-rapid
-Use of iron or aluminium
salt
CoMag -Enhanced Evoqua, TSS<5 mg/l -Use of magnetite
Primary Envirex T-P<0.2 mg/l -Recovery of nutrients
-Tertiary T-N<3 mg/I -Embryonic stage

-Possible without tertiary
treatment

91




-Smaller footprint

Sedipac 3D -Primary SUEZ
RapidSand(ballasted -Primary WesTech ?? -90% smaller footprint
flocculation) derived from
sedimentation
- Coagulation,
flocculation,clarification,s
eparation
-Quick start-up
Pulsagreen -Tertiary SUEZ
Biological mediated
sorption
Adsorption/bio- -Secondary TSS=80-95% -Unaffected nutrients
oxidation COD=70-80% -High efficiency of
High rated activated removing
sludge -A-stage,B-stage
Contact  stabilization/ | -Advanced COD=86% -Short hydraulic retention
Low rated activated | Primary BOD=87& time in the contact reactor
sludge TSS=82% -High rate contact
stabilization (future)
Meteor MBBR and | -Moving bed
IFAS biofilm reactor
Greenbass -Secondary

Based on STOWA, SUEZ, Sancho & Cortina,
https://www.sciencedirect.com/science/article/pii/S0048969718329759

92



https://www.sciencedirect.com/science/article/pii/S0048969718329759

Carbon redirection

Physical mediated sorption

Filtration

DynaSand Filter: The dynamic sand filtration of urban wastewater in a pre-treatment
solution with high efficiency of removing suspended solids. The main principle of the
system is that the sand bed operated at the same time as a flocculation reactor and filter,
with no extra need for flocculation, sedimentation or flotation step.

Fuzzy Filter: It is compressible media filter that is made from a high-grade polymer. The
greater the compression on the media the smaller the porosity of the media bed and the
better the particles removed. It is highly;y flexible and reliable.

BBF: It is a high-rate upflow filtration system that can replace primary clarifiers. It
combines biological treatment and physical filtration in a single reactor. It is already
expanded to wet weather flow treatment technology.

In the Salness Filter System the solid separation, sludge thickening and dewatering are
performed in one compact unit. It provides primary treatment with considerable lower
sludge handling, transportation and disposal costs.

ClearCove Systems: With ClearCove Systems the capturing of the organics takes place
upfront and thus, it is able to supply an energy-rich fuel source for biogas production (3
times higher energy content), it can increase the plant’s capacity by reducing the time and
the volume required for secondary treatment.

Biofor: The BioFOR process is used primarily for the removal of BOD, TSS and ammonia
pollution in secondary and tertiary treatment. Biofiltration was developed by SUEZ in the
1980s as part of the Biofor® process, which is an upflow biological reactor. The Biolite,
which is the filtering material, is placed in the reactor and serves as a support for
microorganisms. Feedback has allowed a selection of varied and optimal sort of Biolite
and aeration system and has led to developing two main families of Biofor®: “aerated”
and “non-aerated” Biofor®. The effluent to be treated is continuously fed into a biological
reactor called a “biofilter”, passing through filtering materials that retain the suspended
solids. Carbon and/or nitrogen pollution is eliminated thanks to the development of natural
bacteria into a fixed biofilm (purifying biomass) on mineral support that is also natural. A
filtering material washing is regularly activated to restore the filtering and purifying capacity
of the biofilter.

Dissolved Air Filtration

93



Captivator: This system combines the liquid separator and sludge thickener. It is very
efficient in the removal of particles and can reduce the particle load to the filters compared
to direct filters. In the Captivator System, primary clarification and separate sludge
thickening is replaced with a modified contact stabilization process in front of DAF, which
is an aerated tank that is fed both raw influent and waste activated sludge.

Membranes

Membrane Bioreactor: Aerobic MBRs can be configured similarly to these modified CAS
processes, in essence, the biological function remains unaltered by the membrane: the
membrane simply replaces the secondary clarifier.

Municipal MBRs are often implemented as a retrofit to an existing CAS process. Adapting
the CAS to an MBR permits an increased flow through the process as well as an improved
treated water quality, which is often of practical significance when consents/permits for
discharged nutrients in the wastewater are tightened by the regulators.

Chemical mediated sorption

DensaDeg system(lamellar settling sludge thickening): It combines a physical-
chemical settling tank (optimised flocculation) by using external sludge recirculation. It
combines the principle of lamellar settling with an integrated thickener. It is very rapid and
automated commissioning which means various different applications using the same
equipment.

Actiflo: ACTIFLO® is a high rate compact water clarification process in which water is
flocculated with micro sand and polymer in a Turbomix® draft tube. The microsand
enhances the formation of robust flocs and acts as ballast, significantly increasing their
settling velocity. The unique characteristics of the resulting microsand ballasted flocs allow